
Encina Wastewater Authority

2022 Biosolids Management 
Plan Update

Ref: Admin 20-1409a

June 2022



 

 

2022 Biosolids Management Plan Update 

 

Final 

June 2022 

Prepared for: 

  Encina Wastewater Authority 

 

 



2022 Biosolids Management Plan Update 

 

Acknowledgements 

We appreciate the time, attention, review, and insights of the following Encina Wastewater Authority staff 
as we collaborated and developed the recommendations in this report: 

Scott McClelland – Assistant General Manager and General Manager 

Tucker Southern – Engineering Manager 

Octavio Navarrete – Operations Manager 

Joe Cipollini – Biosolids Manager 

Jeff Parks – Laboratory Manager 

Doug Campbell – Environmental Compliance Manager 
[...]
1-7 Anaerobic Digester Design Criteria ............................................................................................................................ 11 
1-8 Centrifuge Design Criteria and Capacity .................................................................................................................. 13 
1-9 Thermal Dryer Design Criteria ..................................................................................................................................... 16 
1-10 Granulated Biosolids Characteristics......................................................................................................................... 18 
1-11 Encina Water Pollution Control Facility PURE GREEN Biosolids Nutrients ................................................ 18 
1-12 Evaluation Criteria from 2008 Biosolids Management Plan ........................................................................... 26 
1-13 Nonmonetary Criteria...................................................................................................................................................... 27 

Figures 

1-1 Encina Wastewater Authority Service Area ................................................................................................................ 1 
1-2 Encina Water Pollution Control Facility ...................................................................................................................... 2 
1-3 Encina Water Pollution Control Facility Solids Handling Processes ................................................................ 4 
1-4 Daily Average Primary Sludge Production, 2016 to 2020 .................................................................................. 5 
1-5 Comparison of Historical Primary Sludge Production with Projected Loading ........................................... 6 
1-6 Daily Average Waste Activated Sludge Production, 2016 to 2020 ................................................................. 7 
1-7 Comparison of Historical Waste Activated Sludge Production with Projected Loading .......................... 8 
1-8 Digester Loading Projections from Jacobs (based on 2020 data) and Brown and Caldwell (2018) ..... 9 
1-9 Dissolved Air Flotation Thickeners ............................................................................................................................... 9 
1-10 Projected Dissolved Air Flotation Thickener Solids Loading and Capacity................................................ 10 
1-11 Anaerobic Digester 5 ....................................................................................................................................................... 11 
1-12 Digester Solids Loading and Capacity ...................................................................................................................... 12 
1-13 Digester Hydraulic Residence Time ........................................................................................................................... 12 
1-14 Three Existing Centrifuges ............................................................................................................................................ 13 
1-15 Dewatering Centrifuge Hydraulic Loading and Capacity .................................................................................. 14 
1-16 Dryer System Process...................................................................................................................................................... 15 
1-17 Existing Heat Dryer System .......................................................................................................................................... 16 
1-18 Projected Thermal Dryer Solids Loading................................................................................................................. 17 
1-19 Biosolids Production Since 2017 per 40 CFR 503 Biosolids Class Standards.......................................... 17 
1-20 2019 Biosolids End Use, as a Percentage of Total Volume ............................................................................. 19 
1-21 Thermal Dryer Fuel Use, 2017 to 2020 ................................................................................................................... 20 
1-22 Examples of Multicriteria Categories ........................................................................................................................ 26 
1-23 Forced Weighting of Nonmonetary Criteria ........................................................................................................... 28 
 
  



TM 1 – Current Biosolids Management Practices and Outlook 

PPS1124201800SCO iii 

Acronyms and Abbreviations 

°C  degree(s) Celsius 

°F degree(s) Fahrenheit 

BEE Biosolids, Energy and Emission Plan 

BMP Biosolids Management Plan 

CASA California Association of Sanitization Agencies 

CFR Code of Federal Regulations  

DAF dissolved air flotation 

DS digested solids  

dT/d dry ton(s) per day 

EPA U.S. Environmental Protection Agency  

EQ Exceptional Quality (EPA) 

EQPC Exceptional Quality Pollutant Concentration  

EWA Encina Wastewater Authority 

EWPCF Encina Water Pollution Control Facility 

FOG  fats, oils, and grease  

GHG greenhouse gas 

gpm gallon(s) per minute 

gpd  gallon(s) per day 

HRT hydraulic residence time  

JPA  Joint Powers Agreement  

HSW high-strength waste  

lb/d  pound(s) per day  

lb/h pound(s) per hour 

lb/h/d  pound(s) per hour per day  

lb/h/ft2  pound(s) per hour per square foot  

LHA  Lifetime Health Advisory  

MG million gallons 

mg/kg  milligram(s) per kilogram 

MGD million gallons per day 

N nitrogen 

NACWA  National Association of Clean Water Agencies  

No. number  

NO2 nitrite 



TM 1 – Current Biosolids Management Practices and Outlook 

iv PPS1124201800SCO  

NO3-N nitrate-nitrogen 

PFAS per- and polyfluoroalkyl substances 

PFOA perfluorooctanoic acid  

PFOS perfluorooctanesulfonic acid 

PMP Process Master Plan  

ppb  part(s) per billion  

ppt part(s) per trillion 

PS  primary sludge  

RDT  rotary drum thickener  

SB  State Bill  

TKN  total kjeldahl nitrogen 

TM technical memorandum 

TN  total nitrogen  

TS total solids  

TWAS thickened waste activated sludge  

U.S.  United States 

VS  volatile solids  

VS/ft3/d  volatile solids per cubic foot (feet) per day  

VS/ft3/DV/d  volatile solids per cubic foot (feet) of digester volume per day  

VSLR volatile solids loading rate  

WAS  waste activated sludge  

 

 



TM 1 – Current Biosolids Management Practices and Outlook 

PPS1124201800SCO 1 

1. Introduction  

The Encina Wastewater Authority (EWA) treats wastewater for more than 379,000 North San Diego County 
residents at the Encina Water Pollution Control Facility (EWPCF) (EWA 2022).  

EWA is owned by six public agencies (Figure 1-1):  

1) City of Carlsbad 
2) City of Vista 
3) City of Encinitas 
4) Vallecitos Water District 
5) Buena Sanitation District 
6) Leucadia Wastewater District  

EWA is governed by a Joint Powers Agreement (JPA), where the six owners share in EWA’s capital, 
operational, and management costs (EWA 2022). 

 

Figure 1-1. Encina Wastewater Authority Service Area 



TM 1 – Current Biosolids Management Practices and Outlook 

2 PPS1124201800SCO  

The EWPCF has an existing hydraulic design capacity of 40.5 million gallons per day (MGD) (Brown and 
Caldwell 2018). Figure 1-2 shows an aerial view of the plant. 

 

Figure 1-2. Encina Water Pollution Control Facility  
Source: (Aerial photo courtesy of EWA) 

EWA completed a Biosolids Management Plan (BMP) in 2008 (Black & Veatch 2008), which focused on 
the Phase V Expansion and achieving the beneficial use of Class A biosolids (40 Code of Federal 
Regulations [CFR] 503) pellets generated from the heat dryer system. EWA has further evaluated biosolids 
processing and the need for expansion in the 2016 Process Master Plan (PMP) (Carollo 2016) and the 
2018 Biosolids, Energy and Emission Plan (BEE) (Brown and Caldwell 2018). Data and reports cited in the 
2022 BMP Update documents have been provided to Jacobs by EWA and are used with EWA’s permission. 

EWA retained Jacobs to complete the following scope for this 2022 BMP update: 

 Evaluate the current biosolids management practices. 
 Incorporate planned projects from the PMP and BEE.  
 Update the regulatory outlook. 
 Identify local beneficial use markets and potential regional solutions. 

The criteria for evaluating biosolids alternatives build on previous efforts and add a sustainability metric to 
include environmental considerations. 



TM 1 – Current Biosolids Management Practices and Outlook 

PPS1124201800SCO 3 

2. Goals and Objectives  

The overall 2022 BMP Update goals were as follows: 

 Balance existing infrastructure, sustainability, and economics. 

 Identify and initiate a reliable distribution network that meets 200% capacity. 

 Identify opportunities for revenue generation or cost reduction. 

 Cultivate local markets and encourage the local use of biosolids product, sustainability, and reduced 
greenhouse gases (GHGs). 

 Develop a strategic implementation plan that outlines triggers and decision points moving forward. 

 Support JPA budgeting efforts by outlining a schedule of improvements to biosolids systems. 

Within this context, the objectives of this report (TM 1) are as follows: 

 Summarize the current biosolids management practices and the changes that have occurred since the 
2008 BMP. 

 Address changes in the regulatory landscape. 

 Develop updated evaluation criteria for use in subsequent phases of the 2022 BMP Update. 

TM 1 presents updated solids production projections through 2040 that will be used to evaluate the 
performance and capacity of the EWPCF’s existing solids handling processes, and to determine the 
appropriate sizing criteria for analysis of potential improvements.  

3. Current Biosolids Management Practices 

3.1 Solids Processing – Current and Projected Flows and Loads  

The solids process stream at EWPCF produces Class B biosolids per the 40 CFR 503 biosolids rule, using a 
combination of thickening, mesophilic anaerobic digestion, and centrifuge dewatering. The Class B 
product is then further refined with a heat dryer to produce dried pellets that achieve Class A standards, 
consistent with 40 CFR 503 requirements.  

Figure 1-3 is a schematic flow diagram of the solids handling processes.  



TM 1 – Current Biosolids Management Practices and Outlook 

4 PPS1124201800SCO  

 

Figure 1-3. Encina Water Pollution Control Facility Solids Handling Processes  
Source: Carollo 2016 (Alternate Fuel Receiving Facility and feed not shown) 

The plant discharges waste activated sludge (WAS) from the aeration basins to the dissolved air flotation 
(DAF) thickeners, which produce thickened waste activated sludge (TWAS) at a total solids (TS) 
concentration of roughly 5.5%. Primary sludge (PS) is thickened in the primary clarifiers to approximately 
4.1% TS. The plant also receives high-strength waste (HSW) streams in the form of fats, oils, and grease 
(FOG), which is hauled in 5 to 6 days per week, and brewery waste, which is received Monday through 
Friday. The PS, TWAS, and HSW streams are sent directly to three mesophilic anaerobic digesters that 
operate in parallel and provide stabilization to Class B biosolids, generate biogas, and reduce overall 
sludge volume. Digested solids (DS) are subsequently dewatered in three centrifuges to approximately 
22% TS. 

In the final step, dewatered cake is processed in a rotary kiln direct heat dryer to further reduce water 
content and to condition the solids to Class A biosolids per 40 CFR 503 standards. EWA contracts hauling 
to Denali, a third party, for land application near Yuma, Arizona, as well as several smaller local 
agricultural outlets. 

3.1.1 Primary Sludge Projections  

As part of the evaluation for TM 1, Jacobs compared current EWPCF PS production rates with the BEE 
solids projections, the source of the most recent solids projections available (Brown and Caldwell 2018). 
This comparison indicated the BEE-projected PS loading for 2020 was significantly less than current loads, 



TM 1 – Current Biosolids Management Practices and Outlook 

PPS1124201800SCO 5 

and BEE-projected loading for 2030 was equal to current loads. Table 1-1 summarizes the comparison of 
current average annual PS production with projected PS production from the BEE.  

Table 1-1. Primary Sludge – Current Production and Biosolids, Energy and Emission Plan – Projected 
Rates 

Year 

Observed 
Projections 

(Brown and Caldwell 2018) 

PS Flow  
(gpd) 

PS Loading 
(lb/d) 

PS Flow 
(gpd) 

PS Loading 
(lb/d) 

2016 159,729 51,639 -- -- 

2017 166,575 55,224 -- -- 

2018 183,228 65,695 130,000 47,500 

2019 174,821 66,737 -- -- 

2020 167,528 60,800 140,000 50,600 

2030 -- -- 170,000 60,800 

2040 -- -- 200,000 71,100 

-- = not applicable 
gpd = gallon(s) per day 
lb/d = pound(s) per day 

Figure 1-4 shows the PS loading from 2016 through 2020, in terms of lb/d. 

 

Figure 1-4. Daily Average Primary Sludge Production, 2016 to 2020 

As Table 1-1 shows, the average annual PS production in 2020 exceeded the BEE estimates by roughly 
17%. As part of the current study, the BEE projections have been updated to incorporate recent data by 
increasing the 2020 baseline BEE projections to equal the average annual recorded production from 
2020. Data from 2020 were selected as the baseline due to higher-than-average PS production in 2018 
and 2019 that resulted from atypical operating conditions in those years.  

The BEE projection for 2020 was 50,600 lb/d of PS (Brown and Caldwell 2018), while the average 
observed daily PS production was 60,800 lb/d. The revised projected 2020 baseline was increased to 

0

20,000

40,000

60,000

80,000

100,000

01/01/16 01/01/17 01/01/18 01/01/19 01/01/20

Pr
im

ar
y 

Sl
ud

ge
 L

oa
d 

(l
b/

d)



TM 1 – Current Biosolids Management Practices and Outlook 

6 PPS1124201800SCO  

60,800 lb/d, and the 2030 and 2040 projections were calculated by assuming the same linear-regression-
based growth rate presented in the BEE.  

Figure 1-5 compares the average annual PS production with the BEE projections and the updated 
projections from the present study. 

 

Figure 1-5. Comparison of Historical Primary Sludge Production with Projected Loading  

To estimate peak period PS production rates, Jacobs and EWA agreed with the approach of using BEE 
peaking factors applied to the revised annual average projections. Table 1-2 reproduces the BEE peaking 
factors and presents revised PS projections based on those factors.  

Table 1-2. Revised Primary Sludge Projections  

Parameter Year 
Average Annual 

(lb/d) 
Peak Month 

(lb/d) 
Peak 14-day 

(lb/d) 

Peaking Factor (Brown 
and Caldwell 2018) 

-- -- 1.23 1.30 

Revised Projections 2030 68,500 84,200 89,000 

2040 76,200 93,700 99,000 

3.1.2 Waste Activated Sludge Projections 

Jacobs also compared WAS production rates with the BEE’s solids projections. This comparison indicated 
projected WAS loading was also less than current loads. Table 1-3 summarizes the comparison of average 
annual WAS production for 2016 through 2020 with BEE-projected WAS production.  

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

90,000

2015 2020 2025 2030 2035 2040

A
ve

ra
ge

 A
nn

ua
l P

S 
Pr

od
uc

tio
n 

(l
b/

d) Revised Projections

BEE Projections

Observed



TM 1 – Current Biosolids Management Practices and Outlook 

PPS1124201800SCO 7 

Table 1-3. Waste Activated Solids – Current Production and Previous Projections 

Year 

Observed Projections (Brown and Caldwell 2018) 

WAS Flow 
(MGD) 

WAS Loading 
(lb/d) 

WAS Flow 
(MGD) 

WAS Loading 
(lb/d) 

2016 0.74 39,200 -- -- 

2017 0.76 43,100 -- -- 

2018 0.56 39,300 0.71 29,400 

2019 0.59 39,500 -- -- 

2020 0.76 38,100 0.76 31,600 

2030 -- -- 0.94 39,000 

2040 -- -- 1.11 46,300 

Figure 1-6 shows the daily average WAS production rates from 2016 to 2020.  